
Vol.:(0123456789)

Biomass Conversion and Biorefinery 
https://doi.org/10.1007/s13399-024-05498-1

ORIGINAL ARTICLE

Performance evaluation of a two‑phase anaerobic reactor coupled 
with microalgae photobioreactors for slaughterhouse wastewater 
treatment in Ethiopia

Bedane Dejene Tsegaye1  · Asfaw Seyoum Leta1 

Received: 17 November 2023 / Revised: 1 March 2024 / Accepted: 7 March 2024 
© The Author(s), under exclusive licence to Springer-Verlag GmbH Germany, part of Springer Nature 2024

Abstract
Wastewater from the slaughterhouse industry is characterized by high levels of organic matter and nutrients. Due to this, it 
cannot be handled by a single or standalone treatment technique such as anaerobic digestion, as it does not provide effluent 
pollutant (organic matter and nutrients) concentrations that meet the desired discharge limits. The objective of this study was 
to develop an integrated biological wastewater treatment system that would take slaughterhouse wastewater, produce biogas 
in an anaerobic digestion unit by removing major organic matter, and remove most of the nutrients and residual organic 
matter in a microalgae photobioreactor. The integrated bench-scale treatment system indicated perceptible performance, 
with overall removal efficiencies of 99% of TCOD, SCOD, and BOD, 93–99% of TDS, 99% of TN, 98–99% of  NH4

+-N and 
 PO4

−3, 90–95% of  NO3
− and TP, and 97–98% of  SO4

−2. In addition, 189.5 mL/day of biogas and 128.4 mL/day of methane, 
with an average composition of 67.69%. Furthermore, from the Chlorella species, Scenedesmus species, and their co-cultures’ 
crude lipid, the biodiesel content of 72–79%, 67–78%, and 71–81%, respectively were obtained. The final effluent of the 
photobioreactor meets the minimum acceptable national environmental quality standards of Ethiopia. In general, from the 
lipid composition analysis of microalgae biomass in this study, all three (Chlorella sp., Scenedesmus sp., and co-cultures) 
strains cultivated in two-phase AD effluent can be noted as suitable feedstock for biodiesel.

Keywords Biowaste as a resource · Circular bioeconomy · Integrated wastewater treatment · Microalgae based wastewater 
treatment · Waste to energy

Abbreviations
ANOVA  Analysis of variance
AD  Anaerobic digestion
APHA  American Public Health Association
ASBR  Anaerobic sequential batch reactors
BBM  Bold’s basal medium
BOD  Biological oxygen demand
COD  Chemical oxygen demand
EC  Electrical conductivity
HRT  Hydraulic retention time
NO3

—N  Nitrate-nitrogen

NH4-N  Nitrogen ammonium
OD  Optical density
OLR  Organic loading rate
ORP  Oxidation-reduction potential
RE  Removal efficiency
Rr  Removal rate
SCOD  Soluble chemical oxygen demand
SEM  Scanning electron microscope
SHWW  Slaughterhouse wastewater
S2–  Sulfide
SO4 –2  Sulfate
TotA  Total alkalinity
TDS  Total dissolved solid
TCOD  Total chemical oxygen demand
TN  Total nitrogen
TSS  Total suspended solids
TN  Total phosphorous
UN  United Nations
USAB  Upflow sludge bed

 * Bedane Dejene Tsegaye 
 dejene.tsegaye@aau.edu.et

 Asfaw Seyoum Leta 
 seyoum.leta@aau.edu.et

1 Center for Environmental Science, College of Natural 
and Computational Sciences, Addis Ababa University, P.O. 
Box 1176, Addis Ababa, Ethiopia

http://orcid.org/0000-0003-1317-6788
http://orcid.org/0000-0003-3774-4663
http://crossmark.crossref.org/dialog/?doi=10.1007/s13399-024-05498-1&domain=pdf


 Biomass Conversion and Biorefinery

TVFA  Total volatile fatty acids
VFA  Volatile fatty acids

1 Introduction

Agro-processing industries are major contributors to the 
industrial pollution in the globe. Similarly, one of the biggest 
issues that developing countries like Ethiopia have to deal 
with is the management wastewater from agro-processing 
industries [1, 2]. Due to the lack of a suitable infrastructure 
for wastewater collection and treatment, rapid population 
increase, industrialization, and urbanization have resulted 
in the production of massive volumes of wastewater that 
are frequently released carelessly into the environment [3]. 
Untreated wastewater from slaughterhouse industry, on the 
other hand, is contaminated with microorganisms that are 
dangerous to both human health and the ecosystems that 
receive it [4–6]. Likewise, the increasing demand of meat in 
Ethiopia leads further expansions of slaughterhouses in the 
country which in turn resulted in a large number of waste-
waters released to the environment [7, 8].

In their nature, slaughterhouses are categorized among 
industries characterized by water-consuming agro-pro-
cessing industries. The wastewater is mainly composed 
of manure and urine, blood, stomach materials, and wash 
waters. Studies have presented that a composite slaughter-
house effluent has a high suspended solids (SS) (3,835.33 to 
8,000 mg/L), insoluble and soluble organic concentrations 
that exhibit high chemical oxygen demand (COD) (4,000 
to11,546.67 mg/L), and biological oxygen demand (BOD) 
(1,200 to 4,500 mg/L), and is categorized as strong waste-
water [5, 9]. Moreover, it is also high in phosphorous (30 to 
202 mg/L) and nitrogen (95.2 to 1,200 mg/L) contents [10, 
11]. These high strengths of the slaughterhouse wastewater 
(SHWW) cause severe influence to the receiving environ-
ment [4, 7], eutrophication effects of nitrate and phosphate, 
and high oxygen demand of organic wastes, demand appro-
priate and an all-inclusive management approach [7].

Despite the risks associated with slaughterhouse waste-
water, its abundant organic matter and nutrients might be 
utilized as valuable resources through producing renewable 
energy in the form of biogas, nutrients in the form of bio-
compost (biomass residue or sludge) or supernatant (diges-
tate) [12]. The complexity and variability of the pollutants 
present issues for such wastewater, necessitating the use of 
highly efficient technology to meet water quality regula-
tions. In addition, the United Nations is urging everyone to 
have equitable access to safe and reasonably priced drinking 
water by 2030 under the Worldwide Sustainable Develop-
ment Goals (SDGs), as the most recent data from the UN 
revealed that most nations are still making slow progress 
toward this objective. Consequently, the attainment of 

sustainable water provision for society is greatly aided by 
wastewater treatment. Because beneficial byproducts can be 
recovered or reused, wastewater management not only cre-
ates new business models but also opens up new paths for 
the circular economy [13, 14]. Therefore, the selection of 
the most appropriate treatment methods can be important 
factor to minimize the overall treatment cost. The use of 
a single type of treatment system such as biological [9] or 
physicochemical for agro-processing industries like slaugh-
terhouse wastewater still leaves organic matter and nutrients 
at concentrations above the legal discharge limits [15] or 
secondary pollutants could potentially be created as a result 
of adding metal coagulants. Furthermore, cutting-edge tech-
nologies including membrane filtration, ion exchange resins, 
an electrolysis system, and reverse osmosis [16] are unsuit-
able for use in developing nations, costly, and require skilled 
personnel. Apart from their dependable treatment capacity 
and effluent quality, conventional wastewater treatment 
technologies based on the activated sludge process used in 
developed countries are typically not suitable for developing 
countries due to a number of factors, including high installa-
tion, maintenance, and operational costs [17]. Several treat-
ment technologies, including physicochemical systems, bio-
logical systems (anaerobic or aerobic), constructed wetlands, 
electrochemical methods, membrane bioreactors, advanced 
oxidation processes or hybrid systems including two or more 
of the above-mentioned methods have been proposed and 
tested for agro-industrial wastewater treatment [17], which 
differ on their capital and operation cost. To meet allowable 
pollutants concentration limits and environmental sustain-
ability requirements, agro-processing industries and munici-
palities requisite to employ proficient wastewater treatment 
routes [7, 15]. Due to this, different researchers [18, 19] also 
pinpointed the effectiveness of integrated biological treat-
ment systems compared to conventional treatment schemes 
for agro-processing industrial wastewater. This is mainly due 
to the high pollutant removal efficiency and value added 
product generated from the integrated treatment systems 
or technologies [15]. Moreover, for the treatment of such a 
tough agro-processing industrial wastewater evidently pref-
erably handled by integration of different biological pro-
cesses [20], anaerobic digester or reactor mainly for organic 
matter removal and phytoremediation as a polishing unit 
for nutrients and residual organic matter [15]. Many typical 
post-AD treatment techniques based on physico-chemical 
and biological approaches address the organic matter and 
nutrients in the anaerobically treated effluent from the agro-
processing industry using different combinations of aero-
bic and anoxic phases. Unfortunately, because to the high 
operational and investment costs in the sector [21] as well 
as the massive amount of sludge produced, these processes 
typically do not permit regular nutrient recovery. Recent 
research indicates that using different microalgae species to 



Biomass Conversion and Biorefinery 

remediate wastewater from the agro-processing industry is 
becoming a practical and cost-effective solution. They have 
the ability to rapidly eliminate COD, total phosphorus (TP), 
and nitrogen (TN) by a process known as mixotrophic assim-
ilation. When combined with microalgae phosphorus luxury 
uptake, this method produces high TN, TP, and COD remov-
als at relatively short hydraulic retention times (HRT) [22]. 
Furthermore, these particular co-culture interactions among 
microalgae have numerous benefits for handling wastewater 
processes generated by the agro-processing industry, includ-
ing slaughterhouses; they promote cell division, enhance or 
decrease nutrient consumption, introduce the production of 
allelochemicals, boost resistance to contaminants and preda-
tors, and combine single-cell organisms with floating ones 
to create a settleable system [23]. For biomass generation 
and nutrient recovery, the majority of study used artificial 
wastewater or microalgae culture media, such as Bold's 
Basal media (BBM) in flasks [24]. It is currently uncom-
mon to combine two-phase AD with microalgae cultivation 
or growing in a photobioreactor [25]. Not much work has 
been done, though, to remove nutrients and organic matter 
from partially treated agro-processing industry effluent or 
to produce bioethanol and biodiesel using a co-culture of 
Scenedesmus dimorphus and Chlorella vulgaris for treating 
diluted municipal wastewater and Scenedesmus sgrown in 
anaerobic digester effluent [19, 26].

Therefore, the objective of this study was to develop and 
evaluate the pollutant removal efficiency and comparison of 
the parts of the integrated biological wastewater treatment 
encompassing AD and microalgae photobioreactors treating 
slaughterhouse wastewater.

2  Materials and Methods

2.1  The biological integrated experimental set‑up

The biological integrated bench-scale system for the 
treatment of slaughterhouse wastewater established at 
the Center for Environmental Science consists of a two-
phase anaerobic reactor and microalgae photobioreactor. 
Figure 1 shows the schematic diagram of the biological 
integrated bench-scale system used for the treatment of the 
slaughterhouse wastewater. The two anaerobic sequential 
batch reactors (ASBR) have a total volume of 40 L (36 
and 4 L, working and headspace, respectively) and were 
connected in series with a pipe.

Microalgae were cultivated in a rectangular photobio-
reactor for the purpose of treating the wastewater after 